## Rituximab (Rituxan, Truxima, Ruxience)

Provider Order Form rev. 3/13/24

PATIENT INFORMATION					Referra	<b>Referral Status:</b>	New Referral	□ Updated Orde	□ Order Renewal		
Date: Patient Name:						DOB:					
ICD-10 c	ode (rec	quired):		ICD-10 descrip	otion:						
	Allerg	ies:					Wei	ight (lbs/kg):	Height:		
Patient	atient Status: 🗆 New to Therapy 🛛 Continuing Therapy				Las	t Treatmer	nt Date:	Next Due Date:			
PROVI	DER INI	FORMATION									
Referral Coordinator Name:					Ref	Referral Coordinator Email:					
Ordering Provider:					Pro	Provider NPI:					
Referrin	Referring Practice Name:					one:		Fax:			
Practice	Practice Address:					/:		State: Zip	Code:		
rea IVX at <u>v</u> D Lab pro	ction ma Adverse www.ivxl os requir ovide res	anagement and Reaction Man health.com/for red to start incl ults)	d post- lageme m <u>s</u> (ve ude Hl	rsing Procedures, including procedure observation <b>NOTE</b> ent Protocol available for revie rsion 05.01.2023) BsAG and Anti-Hbc (Please	Ë bio <sup>ew</sup> □	by patient's insurance.					
PRE-MEDICATION ORDERS         The following are manufacturer recommended premedication regimens:         acetaminophen (Tylenol) = 500mg / = 650mg / = 1000mg PO         methylprednisolone (Solu-Medrol) = 40mg / = 125mg IV         diphenhydramine (Benadryl) = 25mg / = 50mg = PO / = IV         ADDITIONAL PRE-MEDICATION ORDERS         cetirizine (Zyrtec) 10mg PO         loratadine (Claritin) 10mg PO         Other:         Dose:         Route:         Frequency:         LABORATORY ORDERS         CBC       at each dose						<ul> <li>4mg/ml</li> <li>Dose: □ 1000mg / □mg</li> <li>Mix in: □ 500ml / □ 250ml</li> <li>Frequency: □ On Series Day 0 and Series Day 14; repeat series every 24 weeks</li> <li>□ Other:</li> <li>Infusion rate: First infusion in series: 50mg/hr, increasing every 30 minutes by 50mg/hr to maximum of 400mg/hr</li> <li>Subsequent infusion in series: 100mg/hr, increasing every 30 minutes by 100mg/hr to maximum of 400mg</li> <li>☑ Flush with 0.9% sodium chloride at infusion completion</li> <li>☑ Monitor patient for 30 minutes post infusion</li> </ul>					
CM CRF Oth		t each dose t each dose		very very	SP	ECIAL IN:	STRUCTIONS				

IVX VHEALTH

Pre-medicate patients with an antihistamine and acetaminophen prior to dosing. For RA and PV patients, methylprednisolone 100 mg intravenously or its equivalent is recommended 30 minutes prior to each infusion. Screen all patients for HBV infection by measuring HBsAg and anti-HBc before initiating treatment with RITUXAN. For patients who show evidence of prior hepatitis B infection (HBsAg positive [regardless of antibody status] or HBsAg negative but anti-HBc positive), consult with physicians with expertise in managing hepatitis B regarding monitoring and consideration for HBV antiviral therapy before and/or during RITUXAN treatment.

Provider Name (Print)		Provider Signature	Date	
FAX NUMBERS	CONNECTICUT: 860-955-1532	INDIANAPOLIS: 844-983-2028	□ NORTH CENTRAL FL: 352-756-4191	RALEIGH: 919-287-2551
🗆 AUSTIN: 512-772-2824	DAYTONA: 386-259-6096	□ JACKSONVILLE: 904-212-2338	🗆 NORTH JERSEY: 551-227-2823	SAN ANTONIO: 726-238-9950
🗆 BAY AREA: 844-889-0275	DELAWARE: 302-596-8553	🗆 KANSAS CITY: 844-900-1292	🗆 NORTHWEST AR: 888-615-1445	🗆 SARASOTA: 941-870-6550
CHARLOTTE: 336-663-0143	🗆 EAST TN: 615-425-7427	LAKELAND: 863-316-3910	🗆 ORLANDO: 844-946-0867	SOUTH JERSEY: 856-519-5309
🗆 СНІСАGO: 312-253-7244	□ FT. LAUDERDALE: 754-946-2052	□ LITTLE ROCK: 501-451-5644	🗆 PALM BEACH: 561-768-9044	SOUTHWEST FL: 813-283-9144
CINCINNATI: 844-946-0868	HARRISBURG: 844-859-4235	🗆 МІАМІ: 786-744-5687	🗆 PHILADELPHIA: 844-820-9641	🛙 ТАМРА: 844-946-0849
🗆 COLUMBUS: 844-627-2675	HOUSTON: 832-631-9595	☐ MIDDLE TN: 888-615-1445	□ PIEDMONT TRIAD: 336-790-2200	🗆 WEST TN: 888-615-1445